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  OPHTHALMIC OINTMENT TOBREX :נדוןה

 טוברקס משחת עיניים

 

  .ופא לצרכןלר ניםעדכונים בעלוברצוננו להודיעכם על 

 

 :התכשיר רשום בישראל להתוויה הבאה

Antibiotic for the treatment of eye infections caused by bacteria sensitive to Tobramycin. 

 :הפעיל המרכיב

TOBRAMYCIN  0.3%  

 

 ברצוננו להודיעכם על עדכונים בעלון לרופא והעלון לצרכן של התכשירים בנדון.

 

ר , אנו מצרפים את העלונים המלאים לעיונכם עם סימון שינויים אשNew Zealandלונים מתבססים על עלוני הע
 ). שינויים אחרים לא מסומנים בעלונים המצורפים.צהובמהווים החמרה (מסומנים עם רקע 

ידי פניה -העלונים לרופא ולצרכן נשלחו לפרסום במאגר התרופות שבאתר משרד הבריאות, וניתן לקבלם מודפסים על
 לבעל הרישום.

 
ידי פניה -ריאות, וניתן לקבלם מודפסים עלנשלחו לפרסום במאגר התרופות שבאתר משרד הבבגרסתם המלאה העלונים 

 לבעל הרישום.
 
 

בברכה,                                                                                                      
 

            דבי מיכאלי
  רוקחת ממונה                                                                                                     
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SUMMARY OF PRODUCT CHARACTERISTICS 

1. NAME OF THE MEDICINAL PRODUCT 

TOBREX OPHTHALMIC OINTMENT  

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

Each g of Tobrex Eye Ointment contains the active ingredient tobramycin 3 mg in 1 g. 

For the full list of excipients, see section 6.1. 

3. PHARMACEUTICAL FORM 

Eye ointment. 

4. CLINICAL PARTICULARS 

4.1. Therapeutic indications 

Antibiotic for the treatment of eye infections caused by bacteria sensitive to Tobramycin. 

4.2. Posology and method of administration 

Posology 
- In mild disease: a small amount of ointment 2 to 3 times per day,  
- In more severe infections: a small amount of ointment every 3 to 4 hours until 

improvement, following which treatment should be reduced prior to discontinuation. 
 
The length of the treatment is dependent on the origin of the infection and may vary from a 
couple of days up to some weeks. 
 
Method of administration 
For ocular use. 
To prevent contamination of the tube tip and ointment, care must be taken not to 
touch the eyelids, surrounding areas, or other surfaces with the tube tip. 
Keep the tube tightly closed when not in use.  
 
In case of concomitant therapy with other topical ocular medicines, an interval of 5 –  
10 minutes should be allowed between successive applications. 
 

4.3. Contraindications 

• Hypersensitivity to the active substance or to any of the excipients listed in section 6.1 . 
• Hypersensitivity to aminoglycosides. 

4.4. Special warnings and precautions for use 

FOR TOPICAL OPHTHALMIC USE ONLY.  NOT FOR INJECTION INTO THE EYE. 

Hypersensitivity 

Sensitivity to topically administered aminoglycosides may occur in some patients. Severity 
of hypersensitivity reactions may vary from local effects to generalized reactions such as 
erythema, itching, urticarial, skin rash, anaphylaxis, anaphylactoid reactions, or bullous 
reactions.  If hypersensitivity develops with this product, discontinue use and institute 
appropriate therapy. 

If  Tobrex Eye Ointment is administered concomitantly with systemic aminoglycoside 
antibiotics, care should be taken to monitor the total serum concentration.   
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Serious adverse reactions including neurotoxicity, ototoxicity and nephrotoxicity have 
occurred in patients receiving systemic aminoglycosides therapy.  Caution is advised when 
Tobrex Eye Ointment is used concomitantly with systemic aminoglycosides. 

Caution should be exercised when prescribing Tobrex Eye Ointment to patients with 
known or suspected neuromuscular disorders such as myasthenia gravis or Parkinson’s 
disease. Aminoglycosides may aggravate muscle weakness because of their potential 
effect on neuromuscular function. 

General 

As with any antibiotic, prolonged use may result in overgrowth of nonsusceptible 
organisms, including fungi.  If superinfection occurs, appropriate therapy should be 
initiated. 

Cross-sensitivity to other aminoglycoside antibiotics may occur.  The possibility that 
patients that become sensitised to topical ocular tobramycin may also be sensitive to other 
topical and/or systemic aminoglycosides should be considered. 

Eye ointments may retard corneal wound healing. 

Paediatric use 

Safety and effectiveness in children below the age of 1 year have not been established. 

Use in the elderly 

No overall differences in safety or effectiveness have been observed between elderly and 
other adult patients. 

Renal, auditory, vestibular, or neuromuscular impairment 

Patients receiving concomitant parenteral tobramycin (aminoglycoside) and topical 
tobramycin therapies should be monitored as clinically appropriate.  Caution should be 
exercised with known or suspected renal, auditory, vestibular, or neuromuscular 
dysfunction. 

Renal and hepatic impairment 

Tobrex Eye Ointment has not been studied in these patient populations. However, due to 
low systemic absorption of tobramycin after topical administration of this product, dose 
adjustment is not necessary. 

Contact lenses 

Tobrex Eye Ointment should not be instilled while the patient is wearing contact lenses.  
Contact lens wear is not recommended during treatment of an ocular infection. 

Due to the nature of the ointment base, patients should be advised not to wear their 
contact lenses while they are being treated with Tobrex Eye Ointment. 

4.5 Interactions with other medicinal products and other forms of interactions 

If Tobrex Eye Ointment is used while the patient is on a systemic aminoglycoside antibiotic, 
the patient’s total serum aminoglycoside concentration should be monitored. 

Concurrent and/or sequential use of Tobrex with other drugs with neurotoxic or ototoxic 
potential should be avoided. 

Do not use Tobrex simultaneously with a topical beta lactam type antibiotic as this is likely 
to result in inactivation of tobramycin. 
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4.6 Fertility, pregnancy and lactation 

Pregnancy 

Category B3. 

There are no adequate, well-controlled studies using the topical administration of Tobrex 
(tobramycin) Eye Ointment in pregnant women. 

A published retrospective assessment of women receiving parenteral aminoglycosides during 
pregnancy suggested no detectable teratogenic risk to the fetus.  The number of women 
treated with parenteral tobramycin in this study was very small, 2 in the case group and 4 in 
the control group and so no firm specific conclusions with regard to tobramycin exposure can 
be drawn from this study.  However, the study concluded that parenteral administration of 
gentamicin and oral neomycin during pregnancy presents no detectable terotogenic risk to 
the fetus, when restricted to structural developmental abnormalities.  This conclusion can 
be extended to the class of aminoglycoside antibiotics as a whole. 

There are no firm data concerning the detectable blood concentrations in mothers or tissue 
concentrations in the fetus.  The systemic absorption of tobramycin after topical 
administration of Tobrex is expected to be low. 

Tobrex should be used during pregnancy only if the potential benefit for the mother justifies 
the potential risk to the fetus otherwise tobramycin is not recommended during pregnancy. 

Refer to section 5.3 for pre-clinical reproductive studies on aminoglycosides.  

Breast-feeding 

There are no adequate, well-controlled studies using the topical administration of Tobrex 
Eye Ointment in women who are breast feeding.  It is unknown whether tobramycin is 
excreted in human milk following topical ocular administration. 

Tobramycin is excreted in human milk after systemic administration.  Risk to the breast fed 
child cannot be excluded.   

Tobrex should be used only if the potential benefit for the mother justifies the potential risk 
to the infant. 

Fertility 

Studies have not been performed to evaluate the effect of topical ocular administration of 
Tobrex  Eye Ointment on human fertility. 

4.7 Effects on ability to drive or use machines 

As with other ophthalmic medications, temporary blurred vision or other visual 
disturbances may affect the ability to drive or use machines.  If blurred vision occurs upon 
application, the patient must wait until the vision clears before driving or using machinery. 

4.8  Undesirable effects 

The most frequent adverse reactions to Tobrex Eye Ointment are localised ocular toxicity 
and hypersensitivity, including punctate keratitis, eye and lid itching, lid swelling, ocular 
hyperaemia, conjunctival erythema and lacrimation. These reactions occur in 
approximately 3% of patients treated with Tobrex. 

Other adverse reactions associated with ophthalmic tobramycin are burning and stinging of 
the eyes.  For ophthalmic ointment dosage form: blurred vision. 

A summary of treatment emergent adverse events based on literature and postmarketing 
experience and their estimate of frequencies (very common, common, uncommon, rare, 
very rare, and not known) in accordance with preferred term and system organ classes 
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(SOC) of any severity are listed below. 

Within each frequency-grouping, undesirable effects are presented in decreasing order of 
seriousness.  These adverse reactions were observed following ophthalmic use of Tobramycin: 

Immune system disorders 

Uncommon (> 0.1% to ≤ 1%): hypersensitivity.  

Not known: anaphylactic reaction. 

Nervous system disorders 

Uncommon (> 0.1% to ≤ 1%): headache.  

Eye disorders 

Common (> 1% to < 10%): ocular discomfort, ocular hyperaemia. 

Uncommon (> 0.1% to ≤ 1%): keratitis, corneal abrasion, conjunctival disorder, visual 
impairment, vision blurred, erythema of eyelid, conjunctival oedema, eyelid oedema, eyelid 
disorder, eye pain, dry eye, eye discharge, eye pruritus, foreign body sensation in eyes, 
lacrimation increased. 

Not known: eye allergy, eye irritation, eyelids pruritus. 

Skin and subcutaneous tissue disorders 

Uncommon (> 0.1% to ≤ 1%): urticaria, dermatitis, madarosis, leukoderma, pruritus, dry skin.  

Not known: Stevens-Johnson syndrome, erythema multiforme, rash. 

If topical ocular tobramycin is administered concomitantly with systemic aminoglycoside 
antibiotics, the possibility of increased systemic toxicity cannot be excluded and care should 
be taken to monitor the total serum concentration.  Prolonged levels above 12 
micrograms/mL should be avoided. 

 

Reporting of suspected adverse reactions 

Reporting of suspected adverse reactions 

Reporting suspected adverse reactions after authorisation of the medicinal product is 
important. It allows continued monitoring of the benefit/risk balance of the medicinal 
product. Any suspected adverse events should be reported to the Ministry of Health according 
to the National Regulation by using an online form: 

https://sideeffects.health.gov.il 

4.9  Overdose 

Clinically apparent signs and symptoms of Tobrex Eye Ointment overdose are not expected 
when used as above nor in the event of accidental ingestion of the contents of tube.  
However, excessive local reactions may occur. In such cases treatment should be 
discontinued and appropriate treatment instituted. 

A topical overdose of Tobrex may be flushed from the eye(s) with lukewarm water. 

5. PHARMACOLOGICAL PROPERTIES 

5.1 Pharmacodynamic properties 

Pharmacotherapeutic group: Sensory organ; ophthalmologicals; antibiotics  

ATC Code: SO1AA12. 

https://sideeffects.health.gov.il/
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Mechanism of action 

Tobramycin is actively transported across the bacterial cell membrane, and binds to a specific 
receptor protein on the 30 S subunit of bacterial ribosomes and interferes with an initiation 
complex between messenger RNA (mRNA) and the 30 S subunit, thus inhibiting protein 
synthesis. 

Pharmacodynamic effects 

Microbiology 

In Vitro Data: in vitro studies have demonstrated tobramycin is active against susceptible 
strains of the following microorganisms: 

• Staphylococci, including S. aureus and S. epidermidis (coagulase-positive and coagulase- 
negative), including penicillin-resistant strains. 

• Streptococci, including some of the group A - beta-haemolytic species, some non- 
haemolytic species, and some Streptococcus pneumoniae. 

• Pseudomonas aeruginosa, Escherichia coli, Klebsiella pneumoniae, Enterobacter 
aerogenes, Proteus mirabilis (indole-negative) and indole-positive Proteus species. 

Bacterial resistance may develop upon prolonged use. 

Tobramycin is not effective against most strains of group D Streptococci. 

5.2 Pharmacokinetic properties 

Not available. 

5.3 Preclinical safety data 

Pregnancy 

Studies in animals have shown evidence of an increased occurrence of foetal damage 
following systemic administration of aminoglycosides to pregnant mothers.  There is 
evidence of selective uptake of aminoglycosides by the foetal kidney resulting in damage 
(probably reversible) to immature nephrons.  Eighth cranial nerve damage has also been 
reported following in utero exposure to some of the aminoglycosides. Because of their 
chemical similarity, all aminoglycosides must be considered potentially nephrotoxic and 
ototoxic to the fetus.  It should also be noted that therapeutic blood concentrations in the 
mother do not equate with safety for the fetus. 

Carcinogenicity 

No studies have been conducted to evaluate the carcinogenic potential of tobramycin.   

Mutagenicity 

In vitro and in vivo studies with tobramycin did not reveal a mutagenic potential. 

 

6. PHARMACEUTICAL PARTICULARS 

6.1. List of excipients 
Tobrex ophthalmic ointment: 
Mineral Oil (Liquid paraffin) 
Chlorobutanol anhydrous 
White soft paraffin. 

6.2 Incompatibilities 

Unknown. 
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6.3 Shelf life 

 The expiry date of the product is indicated on the packaging materials. 

6.4 Special precautions for storage 

Do not store above 25°C.   

Contents should be discarded four weeks after first opening. 

6.5 Nature and contents of container  

Tobrex Eye Ointment comes in 3.5 g aluminum tube. 

6.6 Special precautions for disposal  

No special requirements for disposal. 

7.  MANUFACTURER 

ALCON COUVREUR, BELGIUM 

  RIJKSWEG 14, 2870 PUURS, BELGIUM 

 

.8.  LICENSE HOLDER 

NOVARTIS ISRAEL LTD   

P.O.B 7126, Tel Aviv  

9. LICENSE NUMBER(S) 

047-16-22795-00 

 

The content of a prescribing information approved by Ministry of Health in June 2015. 
Prescribing information was updated according to the guidelines of the ministry of health in 
April 2020 
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2 
  עיניים משחת טוברקס

 
  הרכב:

  מכיל: גרם 1כל 
 Tobramycin 3 mg         מ"ג  3 מיציןוברט
 .מידע נוסף -6ראה סעיף  ואלרגניים למרכיבים לא פעילים 
 

עלון זה מכיל מידע תמציתי על התרופה. אם יש לך  קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה.
 שאלות נוספות, פנה אל הרופא או אל הרוקח. 

הם אפילו אם נראה לך כי  מצבם תרופה זו נרשמה עבורך. אל תעביר אותה לאחרים. היא עלולה להזיק ל
 הרפואי דומה.

 
 
    למה מיועדת התרופה?. 1
 
 

 חיידקים הרגישים לטוברמיצין. ידי-ללטיפול בדלקות עיניים הנגרמות עתכשיר אנטיביוטי  :פעילות רפואית
 

 אנטיביוטיקה ממשפחת האמינוגליקוזידים.: קבוצה תרפויטית
 
 :מוש בתרופהשיהלפני . 2
 

 אין להשתמש בתרופה אם:
 

 .)6 סעיףאו לכל אחד מהמרכיבים הנוספים אשר מכילה התרופה (ראה לטוברמיצין  (אלרגי) אתה רגיש● 
צפצופים או קשיי נשימה, התנפחות הפנים, השפתיים,  קוצר נשימה, כוללים:בדרך כלל לאלרגיה  תסמינים

 .סרפדת פריחה, גרד, הלשון או חלקים אחרים בגוף,
 .דיםזיידועה לך רגישות לאנטיביוטיקה ממשפחת האמינוגליקו● 

 
 
 
 

 :אזהרות מיוחדות הנוגעות לשימוש בתרופה
 

 לרופא אם: י/לפני הטיפול בטוברקס משחת עיניים, ספר
 צבעים.לחומרים משמרים או למזון, להיתה לך אלרגיה לתרופות אחרות,   -
רופא בביס, מחלת פרקינסון. היוועץ אמיאסטניה גר ה נוירומוסקולרית כגוןעהפריש לך או היתה לך בעבר   -

 אנטיביוטיקות מסוג זה עלולות להחמיר חולשת שרירים.שלך. 
משחת  ת בשימוש בטוברקסווהתועל ניםישוחח איתך על הסיכוריון. הרופא יריון או מתכננת היהינך בה  -

 ריון.יהבזמן  עיניים
משחת הרופא ישוחח איתך על הסיכונים והתועלות בשימוש בטוברקס ת להניק. ניקה או מתכנניהינך מ  -

 הנקה.זמן בעיניים 
 
 

ע על כך עליך להודיעלול לגרום לזיהום, במקרה של התפתחות זיהום  באנטיביוטיקה  ממושךשימוש  •
 לרופא כדי להתחיל בטיפול המתאים.

 
 

 :ומתבגרים ילדים
 הוכחה. לא חודשים 12 מתחת לגילבילדים משחת עיניים טוברקס  הבטיחות והיעילות של

 
 תגובות בין תרופתיות:אינטראקציות/

אם אתה לוקח, או אם לקחת לאחרונה, תרופות אחרות כולל תרופות ללא מרשם ותוספי תזונה, ספר על 
 : אתה לוקח אם במיוחד כך לרופא או לרוקח.

 חרים לטיפול בעין.תכשירים א •
 זן או בעור.ולקטאם המיועדות לטיפול בזיהומים בעין, בא-אנטיביוטיקות מסוג בטא •
 תרופות העלולות לפגוע במערכת העצבים., תרופות העלולות לגרום לפגיעה בשמיעה •
 שדומות לטוברמיצין. ממשפחת האמינוגליקוזידיםאנטיביוטיקות אחרות  •
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 העשוי משחת עיניים או שטוברקסמשחת עיניים טוברקס אופן פעילות עשויות להשפיע על  תרופות אלו
 להשפיע עליהן. ייתכן ותצטרך כמויות שונות מהתרופות או שתצטרך לקחת תרופות אחרות.

 
 ופוריות: ההנק, ריוןיה

 נך בהיריון או מתכננת להיכנס להיריון.יספרי לרופא אם ה
 במהלך היריון.טוברקס משחת עיניים בשימוש של ההרופא ידון בנוגע לסיכונים ולתועלות 

אחרת, טוברקס  ריון רק אם התועלת לאם מצדיקה את הסיכון לעובר.יבה משחת עיניים יש להשתמש בטוברקס
 בהיריון. צתמומל המשחת עיניים אינ

 
 נך מיניקה או מתכננת להניק.יהאם ספרי לרופא 

 ולתועלות של השימוש בטוברקס משחת עיניים במהלך הנקה. הרופא ידון בנוגע לסיכונים
 

 לתינוק. הסיכוןבהנקה רק אם התועלת לאם מצדיקה את  משחת עיניים יש להשתמש בטוברקס
 להעריך את השפעת השימוש בטוברקס משחת עיניים על הפוריות בבני אדם.לא נעשו מחקרים על מנת 

 
  נהיגה ושימוש במכונות:

    על הראייה שלך. משחת עיניים בנהיגה ברכב ובהפעלת מכונות עד אשר תדע את השפעת טוברקסהיזהר 
ל היכולת לנהוג להשפיע ע עלוליםתרופות לעיניים, טשטוש ראייה או הפרעות ראייה אחרות ה יתרעם כמו 

המתן עד שראייתך תהיה נגרם לך טשטוש ראייה  משחת עיניים טוברקסבולהפעיל מכונות.  אם לאחר השימוש 
 פעיל מכונות.משהנך נוהג או לפני  הברור

 
 נך מרכיב עדשות מגעיוב אם המידע חש

בעת הרכבת עדשות מגע אין להשתמש בטוברקס משחת עיניים. ניקוי עדשות המגע מבסיס המשחה הקיים 
 15ך כעבור ינך יכול להרכיב חזרה את עדשות המגע לעינית עיניים עשוי להיות מאוד קשה. הבטוברקס משח

 דקות אחרי השימוש בטוברקס משחת עיניים.
 
 תשתמש בתרופה? כיצד .3

למינון  עבנוג לפי הוראות הרופא. עליך לבדוק עם הרופא או הרוקח אם אינך בטוחתמיד  בתכשיר יש להשתמש
 ולאופן הטיפול בתכשיר.

 3-2ס"מ של משחה  1.51- ידי הרופא בלבד .המינון המקובל בדרך כלל הוא-המינון ואופן הטיפול יקבעו על
 . ם ביוםפעמי

 ם: לפי הוראות הרופא.מינון לילדי
 

 אין לעבור על המנה המומלצת.
 

 ., בעיניים בלבדמיועדת לשימוש חיצוני המשחה אין לבלוע.
 
בזמנים קבועים בכל יום, אלא אם קיבלת הנחייה אחרת מהרופא. הדבר משחת עיניים ש להשתמש בטוברקס י

 יעזור לך גם לזכור מתי יש להשתמש בתרופה.
 

 אופן השימוש:
פא יותר מהוראות הרו בתדירות נמוכהבדיוק לפי הוראות הרופא. בשימוש  משחת עיניים להשתמש בטוברקס חשוב

עלולות  מהר יותר ואףתחלוף בעין לא  הדלקת יותרבתדירות גבוהה בשימוש  .בעין עשויה שלא להשתפר הדלקת
 להופיע תופעות לוואי.

 .משחת עיניים טרם השימוש בטוברקס ןלהסיר, יש נך מרכיב עדשות מגע רכותיאם ה
 :ת עינייםראות אלו כדי להשתמש בטוברקס משחעקוב אחר הו

 ך היטב בסבון ומים.יאת ידשטוף  .1
באצבע המורה, בזהירות משוך את העפעף התחתון שלך מטה . השתמש המשחהפופרת ש פקקהסר את  .2

 .1ור ראה אי ליצירת "כיס".
 )ס"מ 1-1.5(בערך  כמות קטנה של משחהוהוצא  המשחההשתמש בידך השנייה, בזהירות לחץ על שפופרת  .3

 . 2ראה איור  .הינה בדרך כלל מספיקה, אלא אם קיבלת הוראה אחרת מהרופא או הרוקחלתוך הכיס, 
השאר את עינך  את העין ולא למצמץ. באיטיותבתוך העין, יש לסגור  רתישאעל מנת להבטיח שהמשחה  .4

 . 4 -ו 3 יםראה איור דקות. 1-2עצומה למשך 
 גם עבור העין השנייה. 1-4 שלביםאם יש צורך, חזור על  .5
 וסגור בחוזקה.השפופרת  הנח חזרה את פקק .6
 שאריות.מ לנקותןשטוף את ידיך בשנית בסבון ומים כדי  .7
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לחוסר נוחות  מתשגור . אם תחושה זו ממשיכה או שחהפה בעין זמן קצר לאחר השימוש במייתכן ותרגיש תחושת שרי

 פנה אל הרופא. משמעותי
 

 של תרופה ליותר מאדם אחד. שפופרת הבכדי להימנע מהפצת זיהום, אין להשתמש באות
 

לאחר משטח כלשהו (כולל העין עצמה). עם  בוא במגעל שפופרתלקצה ה אפשר, אין להמשחה כדי להימנע מזיהום
 ת.ר מכן לסגור היטב את השפופרחהשימוש ,יש לנגב את קצה שפופרת המשחה בעזרת ממחטת נייר נקיה ולא

  
 .ת עיניים או משחת עיניים אחרתדקות לפני שימוש בטיפו 5לאחר השימוש בטוברקס משחת עיניים המתן לפחות 

 דקות לפני הרכבת עדשות מגע. 15המתן 
 

 אם בטעות בלע ילד מן התרופה, .לשטוף את העין עם מים פושרים עליך אם נטלת בטעות מינון גבוה יותר
 פנה מיד לרופא או לחדר מיון של בית חולים והבא אריזת התרופה איתך.

 
 ידי הרופא המטפל.-כפי שנקבע על יש להשתמש בתרופה זו בזמנים קצובים

קח את המנה דלג על המנה ששכחת וול מנה כפולה. טיבזמן המיועד, אין ל ל את התרופהוטאם שכחת לי
 הבאה בזמן הרגיל והיוועץ ברופא.

 
י הרופא שלך. גם אם חל שיפור במצב בריאותך, אין להפסיק להשתמש יד-ליש להתמיד בטיפול כפי שהומלץ ע

 משחת עיניים  להשתמש בטוברקסמפסיק  האם אתללא התייעצות עם הרופא.  עיניים  משחת בטוברקס
 התסמינים עלולים לחזור. הזיהום לא יעלם לחלוטין ולפני הזמן, בניגוד להוראות הרופא, 

 
לעקוב בקפידה אחר לטיפול בתרופה אחרת יש משחת עיניים אם הרופא שלך מחליף לך את הטיפול בטוברקס 

 ומתי להתחיל את הטיפול בתרופה החדשה.משחת עיניים  להפסיק את הטיפול בטוברקס מתי פא הוראות הרו
 

משקפיים אם הרכב  .נך נוטל תרופהישה בכל פעםהתווית והמנה יש לבדוק אין ליטול תרופות בחושך! 
 להם. נך זקוקיה
 

 .אם יש לך שאלות נוספות בנוגע לשימוש בתרופה, היוועץ ברופא או ברוקח
 
.  
 :. תופעות לוואי4

לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל  עלול משחת עיניים טוברקסבכמו בכל תרופה, השימוש 
 תכן ולא תסבול מאף אחת מהן.ילמקרא רשימת תופעות הלוואי. י

 
 תופעות לוואי הקשורות לעיניים:

אדמומיות  וסר נוחות בעין,ח :)100משתמשים מתוך  10-1 -בתופעות לוואי שכיחות (תופעות שמופיעות 
 .בעיניים

 
שריטה  דלקת בקרנית, :)000,1משתמשים מתוך  10-1 -שכיחות (תופעות שמופיעות ב תופעות לוואי שאינן

 בעפעף, בצקתבצקת בלחמית,  ,בעפעףאדמומיות ראייה מטושטשת, ראייה ירודה,  בלחמית, הפרעה, בקרנית
 שלייצור מוגבר , תחושה של גוף זר בעין ן,גרד בעי ין, הפרשות מהע הפרעה בעפעף, כאב בעין, עין יבשה,

 .דמעות
 

 גירוי בעין, גרד בעפעף. אלרגיה בעין,(תופעות ששכיחותן טרם נקבעה): תופעות לוואי ששכיחותן אינה ידועה 
 

 גוף נוספים:תופעות לוואי הקשורות לאיברי 
 אלרגיה, כאב ראש, ):000,1משתמשים מתוך  10-1 -תופעות לוואי שאינן שכיחות (תופעות שמופיעות ב

  ., עור יבש, גרד)לויקודרמה( גבות, בהקתאו  נשירת ריסים ,סרפדת, דלקת בעור
 

                  אנפילקטית,  התגובתופעות לוואי ששכיחותן אינה ידועה (תופעות ששכיחותן טרם נקבעה): 
 .פריחה ,אריתמה מולטיפורמהג'ונסון, -נסתסמונת סטיב
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א אם אחת מתופעות הלוואי מחמירה, או כאשר אתה סובל מתופעת לוואי של אם הופיעה תופעת לוואי,
 בעלון, עליך להתייעץ עם הרופא. צוינה

 טיפול עקב לוואי תופעות על דיווח" הקישור על לחיצה באמצעות הבריאות למשרד לוואי תופעות על לדווח ניתן
 על לדיווח המקוון לטופס המפנה ( www.health.gov.il) הבריאות משרד אתר של הבית בדף שנמצא "תרופתי

 : לקישור כניסה י"ע או,לוואי ותתופע
.gov.ilhttps://sideeffects.health/ 

 
 
 לאחסן את התרופה? איך . 5
של ילדים וטווח ראייתם מנע הרעלה! תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג ידם  ●

 .גרום להקאה ללא הוראה מפורשת מהרופאאל תהרעלה.  ידי כך תמנע-ו/או תינוקות ועל
תאריך  ת.האריזה החיצוניהמופיע על גבי  exp. date)אין להשתמש בתרופה אחרי תאריך התפוגה ( ●

 .התפוגה מתייחס ליום האחרון של אותו חודש
 

  :חסוןאתנאי 
 .C25°אין לאחסן מעל 

 שבועות. 4לאחר הפתיחה הראשונה, ניתן להשתמש במשך 
 
 . מידע נוסף: 6

 התרופה מכילה גם: הפעיל נוסף על החומר
  Mineral Oil (Liquid Paraffin), Chlorobutanol Anhydrous,White Soft Paraffin.  

 
 כיצד נראית התרופה ומה תוכן האריזה:

  גרם משחה. 3.5ם ומכילה בשפופרת אלומיניומסופקת משחת עיניים  טוברקס
 

 .בלגיה , קוברוראלקון : יצרן
RIJKSWEG 14, 2870 PUURS, BELGIUM. 

 
  ., תל אביב7126ת.ד. ישראל בע"מ,  נוברטיס : הרישוםבעל 

 
  22795 16 047 :בפנקס התרופות הממלכתי במשרד הבריאות מס' רישום התרופה

 
 בתאריךמשרד הבריאות  להוראותבהתאם עודכן ו  2015יוני  עלון זה נבדק ואושר ע"י משרד הבריאות בתאריך

    2020אפריל 
 
 

 לשם הפשטות ולהקלת הקריאה, עלון זה נוסח בלשון זכר. על אף זאת, התרופה מיועדת לבני שני המינים.
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